ELECTRICAL ACCFMRLY CARRTER

8910111214
/

i

I — e e

8,9,10,111213

- F 4
( ( J—lcn | el
X o k
- |
Bz * e
1 = F
A ol
NO. PART NO. QTY. DESCRIPTION NO. PARTNO. QTY. DESCRIPTION
L+ 6-512-990235 1 Harness Assy Chassis |10%+ 7-3581-990106 2 Lamp Indicator
2 + 7-581-990108 2 Lamp Rear Combinatior Front LH 24v
3 8868696 1 Bleeper Reverse 11%¥ 7-661-130003 4 M5 Nut
Warning 12% 7-951-130014 4 Flat Washer M5
4 * 6-184-990898 1 Bracket Assembly - Steel
Registration Plate 13 6-512-990244 1 Harness Assy
5 7-258-990091 2 Cover Boot Side Lights Front
Indicator Lamp 15 151733 1 Wind Tone Horn
6 7-581-990129 2 Bulb Capless 24v 5w |16 151734 1 Wind Tone Horn
7 + 7-581-990179 2 Lamp Direction 17+ 6-665-990224 1 Outrigger Box LH
Indicator Side 18+ 6-665-990225 1 Outrigger Box RH
8 % 7067217 4 Spring Washer M5 + See further breakdown in this group
Steel % part No. 7-581-950106 items 10 replaced
9 % 7090006 4 Bolt Hex Head

M5 x 20 Long

part no.
serial no.

7-581-990191 from crane
82017 onwards.

6-978-990533

Issue No.

08




